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660 SMC 2004 <2004><AU, GB><9722D1>
WIRING HARNESS

Pos Part Number Description Additional Text Quantity
1* 58311375500 WIRING HARNESS SMC CPL. 04 1.00
2 58411047000 WIRING H. NUMBER P. LIGHT 2001 EU 1.00
3 59011083000 SUPPORT BRACKET BLACK 2001 1.00
5 44011076100 CABLE TIE 100/2,5MM BLACK 0.00
5 44011076200 Cable tie 200/4.6mm black 0.00
5 44011076305 CABLE TIE 300/4,8MM BLACK 0.00
7 44611207200 FLASHER UNIT 97 1.00
8 49111425000 BULB 12V 1,2W (W2X4,6D) 2.00
9 50311070000 H.LIGHT SWITCH CEV 2/4TAKT '98 400/520 EXC 1.00
EU,SYMBOLE WEISS
10 58411050000 BRAKE LIGHT SWITCH FRONT SM 03 LC4 SUPERMOTO 1.00
11 0014060153 HH COLLAR SCREW M 6X15 WS=8 1.00
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12 50311060100 DC HORN L.E.B. 03 1.00
13 54603048100 clip nut M6 1.00
14 58411045000 SIDE STAND SWITCH CPL. '97 1.00
16 49011435000 BULB 12V 5W (W2,1X9,5D) 2.00
17 49111435100 CONDENSATOR 25V, 10.000 MF 1.00
18 54511048000 CAPACITOR BRACKET 2.00
19* 0912050083 SHCS DIN 912 M5x8 2.00
20 54611448000 BRACKET FOR CAPACITOR 1.00
22 50311074000 ENGINE STOP SWITCH CEV EXC AUSTRALIA 1.00
23* 50311074050 CLAMP ENGINE STOP SWITCH 1.00
24* 0985040203 FLAT HEAD SCREW DIN7985-M 4X20 2.00
29 50311029000 FLASHER SWITCH CEV '98 1.00
30 13011070060 ADAPTER FOR FLASHER SWITCH '98 1.00
31 0985040163 FLAT HEAD SCREW DIN7985-M 4X16 2.00
32 0084040223 CYL.HEAD SCREW DIN0084-M 4X22A 2.00
33 0934040003 HEXAGON NUT DIN0934-M 4 2.00
34~ 80011034000 VOLTAGE REGULATOR 04 300 EXC USA 1.00
35 0017060203 EJOT PT SCREW K60X20 WS=6 MXC, EXC 1.00
37 58311079100 FAN WIRING HARNESS 04 1.00
38~ 58011109005 FUSES5A 1.00
40 57013070100 PVC-CLAMP 7,9 MM HEYCO 3355 1.00
41 0016050121 SCREW FOR PLASTIC 50X12 BLACK 1.00
46 58611046000 ADAPT.CABLE F.SIDE STAND SM 03 1.00
51 50311051100 BRAKE LIGHT SWITCH REAR '98 EXC EU+AUS 1.00
80 59011080000 FLASH.WIRINGHARNESS FRONT 2001 1.00
81 59011081000 FLASH.WIRINGHARNESS REAR 2001 EU 1.00
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